
SERIES
HS

ISUZU PUP 1988 - 19_ AM299
REV B

~ ! '§ ~ '"
~----=-=

\\ iI
LIiII

I- -----,

~7
I~

I~~~
C8-
g1!5~_ cQU

/1....-..-
..-..-......--..--U;¡........-..-

i I~i,
I

\
~
~\\

- -.-1-
-e--l)

--..-....---M.I.M.-..--
,
~
~

(f I

~~l- . --

-,-l)-
--'----

FISHER ENGINEERIllG, ROCKLAD, ME 04841
(os 3~

SUBJECT TO CHAGE 1/22/93



PARTS LIST AM299B

REPI PART I QTY DESCRIPTION * PART OF 7025 BOLT BAG

1 7.Q18 1 PUSHPLATE - DRIVER'S SIDE
2 7019 1 PUSHPLATE - PASSENGER'S SIDE
3 A5 41 7 1 PUSHBEAM ASSEMBLY
4 5128 2 HEADGEAR BRACE
5 90601 2 * 1/4 X 1-1/2 COTTER PIN
6 90575 2 * 1/2 X 1-1/4 (NC) GR.5 CAPSCREW
7 90210 12 * 1/2 X 1-1/2 (NC) GR.5 CAPSCREW
8 90572 4 * 1/2 GR.8 FLATWASHER
9
10 90364 14 * 1/2 LOCKWASHER
11 . 90337 14 * 1/2 (NC) NUTS
12 90399 1 * M10 X 1. 5 X 100 GR. 10.9 CAP SCREW 

13 90464 1 * M10 XI. 5 GR. 10.9 NUT
14 90420 2 * MI0 FLATWASHERS
15 . 7079 2 * 3/16 SQUARE WASHER
16 6920 2 CONNECTING PIN ASSEMBLY
17 6815 2 CONNECTING PIN W/HANDLE
18 821 2 * SPRING

4289 2 * 3/4 X 1-7/8 MACHINE PIN
90658 . 2 * 5/32 X 1-1/4 COTTER PIN

3 1 CONNECTING PIN RELEASE

7026 1 DASH BRACKET BAG

rASTD TI((-L
DW GRAnt

THREADS 0 ~ ~
P£R JNll G2 øG9

1/.4 - 20 , 9 13

~/16 - 18 n 19 29

3/e - 16 19 31 46

7/16 - 14- 30 ~ ~
1/2 - 13 45 75 U5

'/1 - 12 && 11 1'5

~" - n '3 150 æ:

9/16 - 12 ~ ~50 370

7/8 - 9 i~o 379 591

1 - 8 22 593 993

FISHER ENGIllERIllG, ROCKLAD, ME 04841 SUBJECT TO CHAGE 1/22/93



PECULIAR ATTACHMEllTS IllSTALLATION INSTRUCTIONS AM299

1. REMOVE SKID PAN FROM VEHICLE (3 CAPSCREWS). REMOVE THE LOWER OF
THE TWO FORWARD STEERING BOX BOLTS (DRIVER'S SIDE) AND THE LOWER OF THE
TWO FORWARD STEERING IDLER BRACKET BOLTS (PASSENGER SIDE). SAVE
FASTENERS. DRILL OR CUT A 1-7/8" HOLE IN AIR DAM IN LINE WITH BOTH
ROUND TUBES ATTACHED TO FRONT CROSSMEMBER.

2. NOTE: DURING PUSHPLATE INSTALLATION, LEAVE ALL FASTENERS LOOSE
UNTIL INSTRUCTED TO TIGHTEN THEM IN STEP SIX.

PLACE REAR ANGLE OF DRIVER'S SIDE PUSHPLATE (1) AGAINST FRAE AND
. SECURE WITH THE PREVIOUSLY REMOVED VEHICLE FASTENERS AND AN ADDITIONAL
M10 FLATWASHER (14). IF VEHICLE CAPSCREW IS TOO SHORT, SECURE PUSHPLATE
WITH AN M10 X 1.5 X 100 CAPSCREW (12), FLATWASHER (14), AND M10 X 1.5
GR. 10.9 NUT (13). PLACE A 1/2 X 1-1/2 (NC) GR.5 CAPSCREW (7) OUT
THROUGH HOLE IN PUSHPLATE AND VEHICLE TIE DOWN BRACKET. FASTEN WITH A
1/2 GR.8 FLATWASHER (8), LOCKWASHER (10), AND NUT (11).

3. REPEAT THE ABOVE PROCEDURE FOR PASSENGER'S SIDE PUSHPLATE (2). (A
LONGER CAPSCREW IS NOT NEEDED ON THIS SIDE.)

NOTE: ON 1991 VEHICLES, TIE DOWN HOLE AND PUSHPLATE HOLE MAY NOT
LINE UP. PUT HEADGEAR AND BRACES ONTO PUSHPLATES, JACK EVERYTHING
UP FROM CENTER OF BEAM AND REAM PUSHPLATE HOLE USING TIE DOWN HOLE
AS A GUIDE WITH A 1/2" DRILL AND INSTALL FASTENERS.

4. ASSEMBLE CONNECTING PINS (16) TO PUSHBEAM (3). FIRST INSERT SPRINGS
(18) BETWEEN TWO INNER EARS ON EACH SIDE OF PUSHBEAM. THEN INSERT
CONNECTING PIN (17) THROUGH ALL THREE EARS WITH HANDLE OF PIN TOWARDS
THE CENTER OF THE BEAM. LEAVING THE HOLE IN THE PIN BETWEEN THE INNER
TWO EARS, PULL BACK ON SPRING AND INSTALL COTTER PINS (5).

5. INSTALL PUSHBEAM (3) BETWEEN PUSHPLATES. FASTEN BY INSTALLING ONE
1/2 X 1-1/2 (NC) GR. 5 CAPSCREW (7) OUT THROUGH FACE OFPUSHBEAM AND
ONE 1/2 X 1-1/4 (NC) GR. 5 CAPSCREW (6) DOWN THROUGH BOTTOM OF PUSHBEAM
ON EACH END. INSTALL HEADGEAR (FROM COMMON ATTACHING BOX) TO PUSHPLATES
USING TWO 1/2 X 1-1/2 (NC) GR. 5 CAPSCREWS (7), LOCKWASHERS (10) AND
NUTS (11). ATTACH HEADGEAR BRACES (4) TO BACKSIDE OF HEADGEAR AND
FRONT SIDE OF TABS ON PUSHPLATES. SECURE WITH FOUR 1/2 X 1-1/2 (NC)
GR. 5 CAPSCREWS (7), LOCKWASHERS (10) AND NUTS (11).

6. TIGHTEN ALL FASTENERS BEGINNING WITH PUSHBEAM THEN PUSHPLATES,
HEADGEAR AND HEADGEAR BRACES.

7. USING HOLE IN CENTER PADS ON PUSHPLATES AS A GUIDE, DRILL A 17/32"
HOLE UP THROUGH TUBE ABOVE PUSHPLATES.

NOTE: ON SOME VEHICLES IT MAY BE NECESSARY TO INSERT A 3/16" THICK
SQUARE WASHER (15) BETWEEN PUSHPLATES AND TUBE TO PROVIDE ADEQUATE
CLEARACE BETWEEN HEADGEAR BRACES AND BUMPER.

PLACE A 1/2 X 1-1/2 (NC) GR.5 CAPSCREW (7) AND 1/2 GR.8 FLATWASHER (8)
IN THROUGH HOLES IN AIR DAM AND DOWN THROUGH TUBE, SPACER (IF NEEDED)
AND PUSHPLATES. FASTEN WITH 1/2 LOCKWASHERS (10) AND NUTS (11).

FISHER ENGINEERING, ROCKLAD, ME 04841 SUBJECT TO CHANGE 1/22/93



." (i :: m " m Z a - Z m m :: - Z a .. :: o n ~ ):
 . z c .. :: m o .s C

D .s in C æ m n -- -- o n :: )) z a m o .. w ~ ii w

A
T

T
A

C
H

 B
L

A
C

K
 5

77
6 

B
U

L
L

E
T

.
R

E
C

E
PT

A
C

L
E

 C
O

N
N

E
C

T
O

R
 O

N
B
L
U
E
 
L
E
A
D
.

~-
=t-
--

. -
..-

1;
:

g;
.2

.1
,..

F
 
6
1
3
3

D
A

T
~ 

M
af

tu
 f

A
ct

 u
re

d)
Y

E
R

 ID
a.

O
"G

 T
A

l F
O

IT

." o "" C C
C (1 ~ ::. :r i w 0- :r iu ., :s (1 C
C

C
C

A
T

T
A

C
H

 B
L

A
C

K
 5

77
6 

B
U

L
L

E
T

R
E

C
E

PT
A

C
L

E
 C

O
N

N
E

C
T

O
R

 O
N

B
.L

U
E

 L
E

A
D

.

"

· 7
2.

-

s-

)) 3: w -- -- " (1 0( Ø
I


